JREREE

53

F&

SRV102
IN—Y X

YA BB E

L



=] R

CONTENTS
% ¥ =]
SECTION NAME PAGE
A FE‘JZE“JDE‘JH'T/G—’T—ZE@{% ................................................... 1
. TRANSMISSION & COUNTER CASE GROUP
. W y
- TRANSMISSION GEAR GROUP
C- 1 e ki 11
- TRANSMISSION GROUP
IWSBNSTRFEA=IAT=IR s s o s S s 13
D. HANDLE & CONTROL LEVER GROUP
IV - RNIVbhNN— T3 8
F . ENGINE BELT COVER & TENSION GROUP e, 1 7
W MERIER e
H. WHEeL Group 21
J R B R e
- ACCESSORY PARTS GROUP 23
s e ]
............................................................................................................... 25

ENGINE



-

~ DT =y

ER CA

AB8%
SE GROUP

71



A FSUAZEWIIY - O — AR
TRANSMISSION & COUNTER CASE GROUP
wims| a—F my % m # # mRt] W x

No. CODE No. PARTS NAME Q TY| REMARKS

A0l | M81 4005000 2 v a7y TRANSMISSION ASS'Y 1

A-1 [ MS81 0111 000 | A Z2—=4—2 L CASE,counter L 1

A-2 | MS81 0111 010 | A > 2—4—2Z R CASE,counter R |

A-3 | 9BB 6303 001 | H—=n~7Y BEARING, ball 2

A-4 [ M81 0211 000 | =2®Varsy SHAFT, input 1

A-5 |[9RC 0500 340 | o= Fx >~ 98 x34¢ | CHAIN, roller 8 x34e| 1

A- 6 | M8 0242 000 | 14T RFa¥ v b 14T SPROCKET 1

A-7 | M81 0228 000 | =D uo+ WASHER, seal 1

A- 8 | 9SW 0800 003 | 7<% M8 WASHER, spring M8 1

A-9 | 9BT 0801 603 | Hn b M8x16¢ | BOLT M8x16¢ | 1

A-10 | M81 0229 000 | >—nF v+ v CAP, seal 1

A-11 | 9BT 0701 603 | #n b M7x16¢ | BOLT M7x16¢ | 9

A-12 | 9SW 0700 003 | 7<¥# 3 M7 WASHER, spring M7 11

A-13 [ONT 0700 003 | > b M7 NUT M7 11

A-14 | M8I 0112 000 | ¥ b BOLT 2

A-15 | 9SW 0800 003 | 7¢Ax49H 2 MS$ WASHER, spring M8 3

A-16 | 9BT 0802 003 | K b M8x20¢ | BOLT M8x20¢ | 3

A-17 MS81 0128 002 Ivvyashy—AX R CASE, transmission R 1

A8 1 mg1 0129002 2V ¥ E¥T—A L CASE, transmission L I

A-19 | M60 0116 000 | Famat> PRUG, oil 1

A-20 |9BT 1001 203 | A b MIOx12¢ |BOLT MIOx12¢| |

A-21 | M81 0124 000 | NAxawtw ¥y PACKING, oil outlet 1

A2 | 95T 0701 603 ¥ E M7x16¢ | BOLT M7x16¢ | 2

A-24 1 9 NUT M

A2 | 9BY 080" B3%; :njf : ::; x16¢ |BOLT MEx16¢ | |

A-26 | 9SW 0800 003 | s<h4# A M8 WASHER, spring  M$ 1
9BT 1006 003 ALk 3 SRV102
9SW 1000 003 /NRHYH R 3 _I ~ILTF
9NT 1000003 Fvk 3 = EtERE

A-27 | ONT 0800 003 | = b M8 NUT M8 4

A-28 | M81 0125 000 | ¥4 K259 F04Y—0) HOLDER, wire 1

A29 | 9BT 0702 003 | Kb M7x20¢ | BOLT M7x20¢ | 2

A-30 | 9SW 0700 003 | 7<AHH A M7 WASHER, spring M7 2

A-31 | ONT 0700 003 | v b M7 NUT M7 2

A-32 | M81 0126 000 | ¥>avvaynsy HOLDER, blade 1

A-33 | 9BT 0702 003 | K b M7x20¢ | BOLT M7x20¢ | 5

A-34 | 9SW 0700 003 | 7<AHH % M7 WASHER, spring M7 5

A-35 |ONT 0700 003 | +v b M7 NUT M7 5

A-36 | M40 3711 040 | ¥>aw v avich Y U I~ | LABEL, blade 1










A.

FPSIARAEWIIAAL

g ~

D5 —T—ABHR
TRANSMISSION & COUNTER CASE GROUP

Hilige | a—F @5 i il # b Bhit &
No. CODE No. PARTS NAME Q TY| REMARKS
A-37 | M52 0246 000 | Fx>23Y 8% SPRING, chain 1
A-38 | MBI 0314 000 | Ywvao o7 A2—7—A ARM, traveling shifter 1
A-39 | 9OR 1200 001 | OV % P-12 "O'RING P-12 1
A-40 | M81 0290 000 | 7 X—=T7#—2 FORK, shifter 1
A-41 | M81 0291 000 | ¥74&—uv bl HOLDER, shifter rod 1
A-42 | 90R 1200 001 | QY ¥ P-12 'O'RING P-12 1
A-43 | MO7 0314 000 | 7 Z—uaw hAII% SPRING 2
A-44 | MO7 0314 010 | ¥7&—uaw b A%k B SPRING B 1
A-45 | 9SB 2500 000 | AF—EK—n 5/16' BALL, steel 5/16° 2
A-46 | 9ST 0302 003 | 7V ¥ $3x20¢ | PIN,split 03x20¢ | 1
A-47 | 9BT 0801 203 | Fn b M8 x12 ¢ BOLT M8x12¢ 2
A-48 | 9OW 0816 200 | >—nT7 v ¥ 68 WASHER,seal  ¢8 2
A-49 | M81 0292 000 | 7 ZX—ua Y b Ass— COVER, shifter rod 1
A-50 | 9BT 0802 003 | Fn b M8 x20¢ BOLT M8x20¢ | 2
A-51 | 9OW 0816 200 | >—nT v+ 68 WASHER, seal 68 2
A-52 | 9SP 0502 500 | AFY ¥ 5x25¢ PIN, spring 5x25¢ 1
A-53 | M81 0312 000 | 7 ZX—ua v b H ROD, shifter H 1
A-54 | M81 0313 000 | 74 —74—2 H FORK, shifter H 1
A-55 | MO7 0313 001 | 7 4&—aw hjw x> PACKING, shifter rod 2
A-56 | MO7 0314 000 | 7 &—uawv hA 28R SPRING, shifter rod 1
A-57 | M07 0314 010 | >7Z—uay b A>3% B SPRING, shifterrod B 1
A-58 | 9ST 0302 003 | 7V ¥ $3x20¢ PIN, split $3x20¢ | 1
A-59 | 9SB 2500 000 | AF—ivKR— 5/16' BALL, steel 5/16° 1
A-60 | 9SW 1000 000 | 7<F¥H % M10 WASHER, spring  M10 2
A-61 | ONT 1000 010 [ +¥ b M10 NUT M10 2
A-62 | M58 0311 000 | 74V Z2¥74kuay b ROD, low shifter 1
A-63 | M81 0311 000 | ¥7%—7#4—2 L FORK,; shifter I 1
A-64 | MO7 0313 001 | 7 &—uay b2y F PACKING, shifter rod 1
A-65 | MO7 0314 000 | ¥7&—uaw bF SPRING, shifter rod 1
A-66 | MO7 0314 010 | ¥*7&—uy bA>3% B SPRING, shifterrod B 1
A-67 | 9SB 2500 000 | AF—LR—)v 5/16' BALL, steel 5/16" I
A-68 | 9ST 0302 003 | 7Y ¥ $3x20¢ PIN, split 63x20¢ | 1
A-69 | 9SW 1000 000 | 28344 % M10 WASHER, spring  M10 2
A-70 | 9NT 1000 010 | #v b M10 NUT M10 2
A-71 | M81 0223 000 | 2o vF74—2>% 7 L SHAFT L 1
A-72 | M81 0222 000 | 22 vF74—2>% 7k R SHAFT R 1
A-73 | M81 0240 000 | ¥4 R 2V F74—7 FORK, side clutch 2
A-74 | 9TP 0402 2000| 7—23¢ >~ 4x22¢ PIN, taper 4x22¢ 2
A-75 | 9OR 1200 001 | OU % P-12 "O'RING P-12 2
A-76 | 90S 1218 0500| A4 wr—i BJ-12185 OIL SEAL BJ-12185 2







A 1135‘/25‘V=J3‘J .

N5 =0 —ARHR

RANSMISSION & COUNTER CASE GROUP

Qi a—=F & i ; # i wat| @ x
No. CODE No. PARTS NAME Q TY| REMAR
A-77 | M54 0223 000 | = FF+ v CAP, sealed 1
A-78 | 9CR 0501 003 | #<a%> M5x10¢ | SCREW M5x10¢ | 2
A-79 | M81 2296 000 | A4 NT—2 MARK, oil 1




B FSOAZTv 3 UFTEE
. TRANSMISSION GEAR GROUP




~

B FSUOAZ w3 FT7EEER
TRANSMISSION GEAR GROUP

R | a—F &5 i it % L3 it M %
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 |90S 1740 0802 | A4 w>—i SEAL, oil 1
B- 2 | 9RR 4000 005 | RFwFY o R-40 RING, snap R-40 1
B-3 |9BB 6203 000 | KR—AxT7Y 2 #6203 BEARING, ball #6203 1
B-4 | 108 0220 000 | Fx>T¥¥ 15T GEAR, change 15T 1
B-5 | M8 0244 000 | ¥+ 2T GEAR 22T 1
B-6 | M81 0243 000 | 2> 2% MAIN SHAFT 1
B-7 |9RS 2200 005 | RFwv 7Y ¥ S-22 RING, snap S-22 1
B- 8 | M81 0247 000 | ¥+ 26T GEAR 26T 1
B-9 | M58 0224 000 | a2y o2¥H A WASHER 1
B-10 |9BB 6204 000 | K—n~<7Y>2 #6203 BEARING, ball #6203 1
B-11 |9RR 4700 005 | AF+vFY ¥ R-40 RING, snap R-40 1
B-12 | 90S 3547 0702 | A4 vr—iv SEAL, oil 1
B-13 | 9NT 1000 010 | +¥ b MI10x P-125 | NUT M10 2
B-14 | 9SW 1000 000 | 7$%HH A% M10 WASHER, spring  M10 2
B-15 | MO07 0313 001 | ¥74&—uy haoRyd PACKING 4
B-16 |M23 0258 001 | 78w 2o ¥ WA WASHER 2
B-17 |9NB 1620 132 | == K7 Y 7 BEARING, needle 2
B-18 | M81 0234 000 | #F— 62 ¢ COLLAR 62 ¢ 1
B-19 | M81 0233 000 | ¥+% 14-44-25 GEAR 14-44-25 1
B-20 | M81 0232 000 | 272 SHAFT, second ]
B-21 |9SC 4000 500 | ¥—nF+ v CAP, seal 2
B-22 |9RR 4000 005 | RFvTY ¥ R-40 RING, snap R-40 2
B-23 |9BB 6203 000 | K—n~x7) 7 #6203 BEARING, ball #6203 2
B-27 | M8I 0273 001 | ¥% 14-20 GEAR 14-20 1
B-28 | M8l 0246 000 | aAD ANV IZT 2 SHAFT, gear |
B-29 [ 9RS 2200 005 | A+ Sy ¥ S-22 RING, snap S-22 1
B-30 | M81 0245 001 | ¥+ 27T GEAR 21T 1
B-31 | 9BT 1002 010 | #n b M10x20¢ | BOLT MIOx20¢| 2
B-32 | 9SW 1000 000 | »<h 47 2 MI0 WASHER, spring  M10 2
B-33 | 9FW 1000 000 | ¥4 2 MI0 WASHER, plain ~ MI0 2
B-34 | MO7 0238 000 | #2—>v 7 hawyF PACKING 3
B-35 | MO7 0221 001 | %% & B WASHER B ]
B-36 | ONB 2226 132 | == FWR7 Y 7 BEARING, needle 2 | KT-222613
B-37 | M81 0216 000 | 3¥2#5— COLLAR 1
B-38 | M81 0215 000 | 3¥Z2¥¥ GEAR, third 1
B-39 | M81 0214 000 | 32 SHAFT, third 1
B-40 |90S 3562 1914 | A4 nv— SEAL, oil 2







B.

FSOAZTVIFTREER
TRANSMISSION GEAR GROUP

RLWE| a—F @9 z & # n A
No. CODE No. PARTS NAME Q TY| REMARKS
B-41 | 9RR 6200 005 | RF+v 7Y > R-62 RING, snap R-62 2
B-42 | 9BB 6007 000 | H—nx7Y > #6007 BEARING, ball #6007 2
B-43 | MO7 0232 000 | —A AV HT— COLLAR 2
B-44 | M81 0221 000 | ¥4 FZ2Z v FEFIr¢h SPRING, return 2
B-45 | G83 0127001 | =Y —~ SLEEVE 2
B-46 | M81 0227 000 | #—2V v/ AR-4158 | CLIP AR-4158 | 2
B-47 | 9SB 1250 000 | RF—nH—n 532 BALL, steel 532 48
B-48 | M81 0226 000 | #—2V v WR-358 cLp WR-358 2
B-49 | M81 0329000 ¥+ ¥~ AXLE 2
B50 | G83 0126 00I YT I¥Y GEAR, axle 1
B-51 | M81 0331001+ %% 7 SHAFT, center 1
B-52 | NT 1000 010 | #¥ b MI0 NUT M10 2
B-53 | 9SW 1000 000 | 7<A4% & MI10 WASHER, spring  M10 2
B-54 | M07 0313 001 | ¥74—uy baviyFy PACKING 3
B-55 | M23 0258 001 | 7<v 2o 2¥H A WASHER 1
B-56 | 9NB 1620 132 | =— KAx7Y > BEARING, needle 2
B-57 | M81 0237 000 | #5— 3¢ COLLAR 3¢ 1
B-58 | M81 0236 000 | ¥+ 14-23-29 GEAR 142329 | 1
B-59 | TI2 0124 000 | »<v 2o 2% H % WASHER 1
B-60 | M81 0235 000 | /s 2o 2 SHAFT, back |
B-61 | 9RS 1600 005 | RFvFY ¥ S-16 RING, snap S-16 1
B-62 | M810332000 FTHYIhT— 2
B-63 | 9NB 2226172 =—FiAA~ATULY 4
B-64 | 90R 1200001 A —'>7 2
B-65 = 90S 1218 osfo’_f A= 2
B-66 | 9TR 0402200 7 /\ "t~ 2

-10-




-11-



C -1 FSOAZwI 3R
« TRANSMISSION GROUP
Rii#ss| a—F #®&5 i: 3 & # B it R
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 | M81 0239 000 | aAD T2 SHAFT 1
C-2 | M58 0240 000 | 2aA D2 T7— COLLAR |
C-3 |9BB 6206 000 | K—nx7Y 2 #6206 BEARING, ball #6206 2
C-4 | 9RR 5500005 A7 > 7Y > R-62 RING, snap R-62 2
C-5 90S 3055 17104 4 wr—iv EAL, oil 2
C-6 |9RC 0500 481 | v —FF x 58" x48 CHAIN, roller 5/8" x 48 1
C-7 M81 4275 OO(P AXOF 2T HFY GEAR 1
C-8 | M58 0238 000 | aA o FaohrT2h7— | COLLAR |
C-9 |9NB 2024 172 | =—FNR7TY 27 BEARING, needle 2 KT-202417
C-10 [ M52 0248 000 | Fo 7wy 12 (W) WASHER 12 (inner)| 3
C-11 | MI3 0227 001 | 728w Z30HHA WASHER 1
C-12 | M58 0236 000 | 2A D> Faohrod SHAFT, middle 1
C-13 | 9SW 12000037 S H4 4 MI2 WASHER, spring  MI12 2
C-14 9NT 1200 0137 b MI2 NUT MI12 2

-12-




D N\ EW - OV O=-IbLI\—B3R
. HANDLE & CONTROL LEVER GROUP

13-



D

INEIV - O FO-=ILLIN—B8iR

HANDLE & CONTROL LEVER GROUP

RS | a—F &% 5% # B it R *
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 M81 4611001 /v Fiv HANDLE 1
D-1-2 | 124 0618 000 /\> RJL=F1) 2
D-2 | M81 2213 000 | NI KDy SUPPORT, handle 1
D-3 | M81 2216 000 | N EnasF4Er PIN 1
D-4 | m81 2217000 2V Fa3VLA L= LEVER I <
D-5 | 124 0831 000 | 10 ZV v 10 GRIP 1 }l””&zm
D-6 | M81 2218 000 | AF N > ¥ SPRING 1
D-7 |TI2 0413 000 | €EZ7 &< PIN, clevis 3
D-8 | 9RP 0600 003 | RE¥ >~ "R'PIN 3
D-9 | M8 2220 001 | ¥4 A WASHER 1
D-10 | M81 2221 001 | B b MI0Ox125 | BOLTM 10x125 1
D-11 |9NL 1000 013 |@w 23w b MI10,P-125 | NUT, lock MIOP-125| 2
D-12 MS81 0625001 7V~ Fwtixr A & BRACKET, handle 1
D-13 | 9BT 0802 003 | #w b M8x20 ¢ BOLT M8x20¢ | 3
D-14 | 9SW 0800 003 | 2<A#H A M8 WASHER, spring M8 3
D-15 | 9NT 0800 003 | > b M8 NUT M8 3
D-16 | 9BT 1212 503 | An b MI2x125¢ | BOLT MI2x1%¢e 1
D-17 | 9SW 1200 003 | 7<4HH 3 MI2 WASHER, spring MI12 1
D-18 | 9NT 1200 003 | v b MI2 NUT Mi2 1
D-19 | 9RS 4200 000 | AFvFY ¥ S-42 RING, snap S-42 1
D-20 M81 0613006 ¥ 2 77 FavtA 74 v— WIRE 1
D-21 | M40 0422 000 | N> KraF4 Yy PIN 1
D-22 | M40 0429 000 | aFA a3 DIA SPRING 1
D23 | g13 600001 27V FVIS-T VY LEVER ASS'Y, clutch 1
D-24 | M81 2231 000 | /> KAss— COVER, handle 1
D-25 | M81 2229 000 | N> FnApss—2—2 L MARK, handle cover L 1
D-26 | M81 2230 000 | N> KA ss—2—2 R MARK, handle cover R 1
D-27 SMA 3249000 ¥ A4/~ MAIN PLATE 1
D-28 | M86 0717 000 | 7>¥ ¥ Favv—7 MARK, safety 1
D-29 | M81 0636 000 | * XA bTFv—2 70 MAMETORA MARK 70 1
D-30 | M83 0618 000 | N> FhAL Foe—2 MARK 1
D-31 SMA 0462 003:‘/':1. yaypv—7 MARK 1
D-32 | 9BK 0601 063 | EF s34 Y F4 0k M6x10¢| BOLT, w/washer M6x 102 2
D-33 | M81 2215 000 | N FuFavtfw—2 MARK, handle adjust 1
D-34 | M81 0619 000 | 225 vFv—2 MARK, main clutch 1
D-35 | 9CV 1500 001 | 3>~y 27 A~ b BELT, convex 2
D-36 E14 6054 00 25 9FVIS=TFT VY LEVER ASSY, clutch 1
D-37 M81 4954 00 YA RI2Z9F74%v— WIRE, side clutch 2
D-38 | MO8 1016 000 | 742K PIN, clevis 2
D-39 9ST 016150 R <% PIN, split 2
D-40 £r4 E05E and 3 EVIS=T Y LEVER ASSY, combination 1

-14-




D N\ EIL - O r0O=Ib\—R8fR
. HANDLE & CONTROL LEVER GROUP

-15-



D.

I\ FIV -3 b0O=IbL\—B8iR
HANDLE & CONTROL LEVER GROUP

TN B % K TR
No. CODE No. PARTS NAME QTY
D-41 | MS83 1013 000 | YA K25 vFv—2 MARK; side clutch 2
D-42 M81 2222001 7 ira sii— LEVER, tension |
D-43 | 124 0831 000 (10 YV v/ * 10 GLIP RED 1
D-44 103 1012 000 | ¥4 2 ¢18x105x16 WASHER ¢ 18x105x 16 1
D-45 |9ST 0201 503 | 7V K> ¢2x15¢ PIN, split ¢2x15¢ | 1
D-46 | 8MA 0026 000 | v/ s—Y DO ¥2—2 MARK 1
D-47 | M81 4816000 7 ¥ ¥ 3 74 Y — WIRE, tension 1
D-48 106 0496 002 7> a kvt i SPRING, tension 1
D-49 | 9ONT 0600 003 | > b M6 NUT M6 1
D-50 |9NP 0600 043 | FM4 03w b M6 NUT, nylon M6 1
D-51 M81 4955000 At P74 Y- WIRE, slottle 1
D52 | M81 2303001 Fx ¥ LIt LEVER, change 1
D-53 | 124 0831 000 |10 7V v/ R GRIP RED 1
D-54 | 9BT 0601 073 | myh2+veHrh Mex10¢ BOLT M6x 10 ¢ 1
D-55 |[9NL 0600 003 | w232 b M6 NUT, lock M6 1
D5 | 8mA 3415000 =X T V—Z MARK, change 1
D-57 | M81 0293 000 | Fx>PVvis—HAF GUIDE, change 1
D-58 8MA 3415 00C FrTOVIS——T MARK, change lever 1
D-60 | 124 0831 000 (10 YV v 10 GRIP 1
D-61 | 9BT 0802 503 | #Hnb M8x25¢ BOLT M8x25¢ 1
D-62 | 9FW 0800 003 | ¥4 2 M8 WASHER, plain M8 1
D-63 | 9SW 1000 003 | /<29 A MI10 WASHER, spring  MI10 1
D-64 | ONT 0800 003 | +v b M8 NUT M8 1
D-66 M81 0317 001 =R =Fx T I— LEVER, rotary change 1
D-67 M81 0316 001 V72 R=T =L ARM, shifter 1
D-68 | M67 0914 000 | ASY >~ SPRING 1
D-69 | M67 0915 000 | > ¥H A WASHER, plain 1
D-70 | 9SW 0600 003 | 2<3H4 3 ¢6 WASHER, spring ¢ 6 1

D-67-1| M81 0318000 L/\—#+T/\% 1
D-71 | 9BT 0601 203 T b M6x12¢ BOLT M6x12¢ 1
D-72 | M81 2312 000 | /8= b UV TS5 FLANGE, cover 1
D-73 | FA25128A AMYT AL VF SWITCH, stop 1
D-74 M81 4956 000-7'4 YHRarva—F CORD.stop.buuon 1
b | B O e AT i

FAVRRE - , stop button
D-77 QW%%ZKO\O&O(D EZW¥H 3 M4 WASHER, plain M4 1
D-78 | 9SW 0400 003 | 7€ M4 WASHER, spring M{ 1
D-79 | ONT 0400 003 | > b M4 NUT M4 1

-16-




- Foa RBE

ENGINE BELT COVER & TENSION GROUP

I /392 RN~

.




F o NIk hIN—= - Foo3 Bk
. E GINE B ELT COVER & TENSION GROUP

REME| a2—F B9 3 # % n| @ %
No. CODE No. PARTS NAME Q TY| REMARKS
F- 1 | M81 0814002 AILMHN—9514 BELT COVER. rear 1
F- 2 | 9SW 0700 003 | 7<34'# 3 M7 WASHER, spring M7 2
F-3 |ONT 0700 003 | ¥ b M7 NUT M7 2
F- 4 | 9FW 0800 003 | ¥4 A M8 WASHER, plain M8 1
F-5 | 9SW 0800 003 | 7<3¥'H 3 M8 WASHER, spring M8 1
F- 6 |9BT 0801 403 | ¥ b M8x14¢ | BOLT MBx14e | 1
F-7 | M81 2299001 =¥ > F=Y PULLEY, engine 1
F- 8§ | M40 3852000 # % /1) PULLEY, main body 1
F-9 9VA 0440003 V<< SA-44 VBELT 2
F-10 | 9BT 0801 603 | Hn b M8x16¢ | BOLT MEx16¢ | 1
F-11 | 9KY 0503 500 | *¥— 5x5x35 | KEY 5x5x35 | 1
F<12 | M81 2301001 ARJLkH/ISA—RF— 1
F-13 | 9BK 0801 863 | £ 5/¢a¥v%¥aa b MEx18¢ | BOLT w/washer M8x18¢ | 2
F-14 | 127 5416 00Q SNV kA2t~ COVER, belt 1
F-15 | 8MA 3250000 “*& b A/ ¢=2—2 MARK 1
F-16 | M26 0833 001 | /7 KNOB 1
F-17 | M81 0846000 7~ ¥ a 7 —XA ARM, tension 1
F-18 | M81 0847 000 | 2¢4 7 PIPE 1
F-19 | M66 0824000 7 ¥ ¥ s »au A-W ROLLER, tension |
F-20 |9RS 1200 005 | RF+v Y > S-12 RING, snap S-12 1
F-21 | 98B 6001 002 | #—A~<7Y > #6001-2RS | BEARING,ball  #6001-2RS | 2
F-22 | 9BT 1204 513 | b MI2x45¢ | BOLT MI2x45¢| 1 | P-15
F-23 | ms1 2204000 %79 ¥ 7v—=4 L FRAME, engine L 1
F24 | ms1 2295 oog‘-"f"” v—4 R FRAME, engine R 1
F-25 | M81 0412 000 | 7v—Lh5— COLLAR, frame 2
F-26 | M58 0412 000 | 2o MY IS X LA T — COLLAR 6
F-27 | 98T 1010 503 | #n b MI0x105¢ | BOLT MIOx106¢ 3
F-28 | 9BT 1006 503 | #a b MI0x65¢ | BOLT MIOx65¢| 2
F-29 | 9SW 1000 003 | 7<h+# 3 M10 WASHER, spring  M10 5
F-30 | ONT 1000 003 | > b M10 NUT MI0 5
P3| cea oo2163d =2 GB180LN-358 | ENGINE 1
F32 1 opT 0804003 P BOLT — mvgxa0 | 4
F3 | orw osoooos €273 WASHER, plam M8 4
';33; 9SW 0800 003 f;’: *:” o LVSTS“ER' PG g :
36 | M ISP va s ks COVER, front Me 1
F-37 |9CR 0601 213 | k5 RA2% 2 M6x12¢ | SCREW MEx12¢ | 2
F-38 | 122 1631 000 | As¢—AYx A 2 PLATE, setting cover 1
F-39 LD HI— COVER, engine 1
F-40 9%3‘21'2 onsg?oo&oc A b M6x10¢ | BOLT MEx10¢ | 2

-18-




23 B%
SION GROUP

- 5L
ENGINE BELT COVER & TEN

IV NbkERHIN—

F .




-

NIV ERN— - T2 3 B8k

F . ENGINE BELT COVER & TENSION GROUP
s a—F &9 3 & % # ot #

No. CODE No. PARTS NAME Q TY| REMARKS
F-41 | 9SW 0600 003 | 7sA¥H 3 M6 WASHER, spring M6 2
F-42 S8MA 0464 OOﬁD 7arshv—2 MARK, front )
F-43 | M81 2314 000 | ? A b ?—2 MARK, mametora 1
F-44 | KW5625AA a—3vv—4 MARK 1
F-47 | M58 0413001 | HIA KRV E A 1
F-48 | M26 0414 001 ﬂﬁ‘/)“l:"p 1
F-49 | 9BT 1204 003 7|*)°l«f~ 12%x40 N
F-50 RE>

ORP 1023000 | =T L 1 ) 1
F-51 | M81 1129001 | .2 1
F52 | M1 1130001 | 2727 EARUN

FaoFvk 3

F-53 | M81 1131000 | fs4p4% ;
F-54 | 9FW 1200003 | #&£,L+ 12X 190 1
F-55 |9BT 1219 003 ]

-20-




i 9%
- WHEEL GROUP

-21-



H . HAAR

WHEEL GROUP

Bl 2—F ®9 & 8 # pm| W %
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 | M58 1111 000 | RALFa—D TUBE, wheel 2
H-2 | M81 1116000 ¥ * ¥ 7K~ PIN, axle 2
H-3 |9RP 1023 003 | RE> RPIN 2
H-4 | Tcy 1670 080 AGPZA¥ R 16-700-8 1
H-5 | TCY 1670 081AGP%A¥ L 16-700-8 1
H-6 | M26 1112000 &4 LA A BOSS, wheel 2
H-8 | 9BT 1002513 /W M10 X 258 BOLT 8
H-9 | 9sw 1000003 74 ¥7% # M10 WASHER, spring 8
H-10 | 9NT 1000003 7~ b M10 NUT 8
H-11 | M26 1111 000 | ¥+ 2¥ > PIN, axle 2
H-12 |9RP 1023 003 | RE> 10 RPIN 10 2

-22_




X I/ saB8 %
. ACCESSORY PARTS GROUP

1 O

-23-



J IR Btk
- ACCESSORY PARTS GROUP

RiEe| a—F &5 i fif # it L
No. CODE No. PARTS NAME Q TY| REMARKS
J- 1 | M40 4411 000 | R 27 R 85 13% 17 SPANER, box 13x17 1
J-2 | M40 4412 001 | By Z AV VF 17 WRENCH,box 17 1
J-3 | 9TL 1701 900 | AR,%F 17x19 SPANER 17%19 1
J-4 | M81 2550 000 > F kU4 MANUAL, book chassis 1
J-5 | M26 1111 000 | ¥+ 2 PIN, axle 1
J-6 | 9RP 1023 003 | RE> 10 "R'PIN 10 |
-9 111 1530 001 | 29 &727n BAG, tool 1
J-10 FA21297 Vry by 160 ¢ SOCKET WRENCH 160 ¢ 1
J-11 | KN13001AA A2V aT R4 58— SCREW DRIVER ] J:y)pmﬁ,ﬁ,
J-12 KN52025AA b B8 U R B4 MANUAL BOOK, engine 1
J-13 | 8MA 3913000 4w A Farv4<w—4H
J-14 | 8MA 0154000 O—#AJ—Fa9A4<T—4

-24.-



& HXTRRULT

(1) HREXOHEE. AHORLES - a— &S - SBaB - Btz i
Boxd,

(2) EBMOIRHIEZINT EEA,

(3) HifEHE LT, COMESH2MEMB2T,

(4) HBEMCHMELHVREIL FTOT, RHCEEHZT,

(5) WREWHICIVZOWIKTED, CLL38803H) ETOTHREBES LR
AD L, #EFEXFHCET,

@®NOTICE (Reques for Customers)

(1) In placing an order for parts, be sure to specify the index number in this liems and
the number of parts.

(2 ) Return of ordered goods cannot be accepted.

( 3 ) Besure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration of performance
and an earlier damage.

(4 ) Since orders for parts rush in during the demand season, earlier order are
recommended.

(5 ) Asinsomo cases forms and dimensions may be different owing to remodelling or

modifications, order parts upon notting the model number.



